
Minutes of 244th meeting of SEAC-1 (Day-1)  

Date: 28th & 30th March, 2023 

Venue: Through Video Conferencing 
 
 

1 
 

 

 

  

In view of pandemic situation of COVID-19 , Maharashtra SEIAA directed 

SEAC-1 to appraise the proposals by using information technology facilities. 

Hence, SEAC-1 initiated to appraise the proposals received by the SEIAA through 

Video-conferencing technology on Cisco Webex platform.   

Following members of SEAC-I were present for videoconference meeting.  

Dr. Rakesh Kumar  Chairman 

Shri. Jeevan Patgaonkar   Vice Chairman 

Ms. Kavita Takale Expert Member 

Dr. Chandrashekhar Marathe Expert Member 

Shri. Kundan Deshmukh Expert Member 

Shri. Abhay Pimparkar Secretary 
[...]
plan shall be prepared based on the HAZOP and Risk Assessment. Required training to all 

employees be provided on the emergency handling plans. 

12.  PP to ensure to prepare a fail proof Disaster Management Plan is prepared, established and 

implemented followed by regular mock drills. 



Minutes of 244th meeting of SEAC-1 (Day-1)  

Date: 28th & 30th March, 2023 

Venue: Through Video Conferencing 
 
 

41 
 

 

13.  PP to explore possibility to provide storage facility for rain water on the east side of plot and 

complete rain water harvesting facility before the commissioning of the manufacturing 

activity. 

14.  PP to utilize CER funds for the development of public infrastructure in the vicinity of the 

project area in consultation with District Administration. CER consolidated plan to be 

submitted for its effective implementation 

15.  PP to provide solar energy for the illumination of common areas like administrative building, 

parking areas, streetlight etc. 

CONCLUSION: 

Recommended 

  



Minutes of 244th meeting of SEAC-1 (Day-1)  

Date: 28th & 30th March, 2023 

Venue: Through Video Conferencing 
 
 

42 
 

 

Proposal No. 4 : SIA/MH/IND/409159 

 

Type: EC 

 

INTRODUCTION: 

This has reference to your online application vide proposal No. 409159 submitted along with 

copies of documents seeking prior Environmental Clearance under the provisions of the EIA 

Notification, 2006. The proposed project activity is listed at Sr. No. 5(f), Synthesis of Organic 

Chemicals category B1 as per EIA Notification, 2006 amended from time to time and the 

proposal is appraised in the SEAC-1 committee. 

PROJECT DETAILS: 

Environment Clearance for Proposed Expansion of Synthetic Organic Chemicals 

manufacturing facility of Plot B-9 & B- 10, Newasa MIDC, Taluka Newasa, District 

Ahmednagar, Maharashtra By Galaxy Laboratories Private Limited. 

 

Details of earlier EC if any: Yes. SEIAA-EC-0000000048 dated. 24th April 2017 

DELIBERATIONS IN SEAC: 

After deliberations SEAC observed:- 

Representative of PP was present during the meeting along with Accredited Environmental 

consultant M/s. Aditya Environmental Services Pvt. ltd.  

PP had obtained auto (Standard) generated ToR vide letter No. SIA/MH/IND3/76183/2022, 

Date- 28th April 2022. 

PP also had obtained following earlier prior Environmental Clearances, 

 EC letter no. SEIAA-EC-0000000048 dated. 24th April 2017 

 EC letter no. SEIAA-EC-0000000469 dated. 29th October 2018 

It ws noted that, the Regional Office of MoEFCC visited the site and submitted compliance 

report vide letter dated 9th December, 2022. The brief of the report is as below, 

“During the site inspection it was observed that, the expansion of the project has been carried 

out and the plant is in operation. ETP was functioning. Zero Discharge is implemented. The 

treated water is being used in cooling tower. Treated water from STP is being used for 

gardening. A collection tank of 302 KL has been provided for rain water. Stack of height as per 

the consent have been provided to the coal fired boiler. The environment quality is being 

monitored through MoEFCC recognised laboratory. Green Belt has been developed in and 

around the plant area. Housekeeping is maintained. 



Minutes of 244th meeting of SEAC-1 (Day-1)  

Date: 28th & 30th March, 2023 

Venue: Through Video Conferencing 
 
 

43 
 

 

Since PP surrendered 2nd EC dated 29th October 2018 and worked as per  1st EC dated 

24.04.2017. The monitoring status of  EC conditions was carried out w.r.t. 1st EC dated 29th 

October 2017.” 

The proposal was appraised based on the documents submitted and presented by the PP and 

their accredited Environmental Consultant.  

The brief information of the project as submitted by the PP is as below,  

Sr. 
No. 

Particulars Required Details 

1 Name of the project & Address 
along with all corner latitude 
and longitude 

Proposed Expansion of Synthetic Organic Chemicals 
manufacturing facility by Galaxy Laboratories Private Limited, 
Plot no. B-9 & B-10, Newasa MIDC, Taluka Newasa, District 
Ahmednagar, Maharashtra. 

Location Latitude Longitude 

1 19°18'20.32"N 74°51'18.45"E 

2 19°18'14.28"N 74°51'15.70"E 

3 19°18'16.56"N 74°51'9.37"E 

4 19°18'17.57"N 74°51'9.74"E 

5 19°18'18.36"N 74°51'7.77"E 

6 19°18'23.35"N 74°51'9.64"E 
 

2 Type of Organization (Private / 
Government/ Semi Government 
etc 

Private Limited company registered under Companies Act 

3 Correspondence Address and 
contact details of Project 
Proponent 

Mr. Shrikant Deshmukh 
Managing Director 
Plot no. B-22, MIDC Aurangabad Industrial Area, Beed By Pass 
Road, Aurangabad-431005. 
Contact no: +91-240-2376105/119  
shrikant.d@galaxylaboratories.com 

4 Type of project (ToR/ EC/ 
Amendment in ToR/ 
Amendment in EC/ 
Revalidation/ Expansion/ 
Process change etc.) 

Expansion of existing manufacturing facility 

5 Category of project as per EIA 
Notification 2006 amended 
from time to time (Pl. mention 
category A, B, B1, B2 etc. 
whichever is applicable) 

5 (f)- B1, Synthetic Organic Chemical Manufacturing facility 

6 If earlier ToR is obtained pl. 
mention details (ToR letter No. 
& Date, SEAC/EAC Meeting No.) 

Auto Standard ToR letter no. SIA/MH/IND3/76183/2022, 
Date- 28th April 2022 

7 If earlier EC is obtained pl. 
mention EC Number & Date 

Yes 
- EC letter no. SEIAA-EC-0000000048 dt. 24th April 2017 
- EC letter no. SEIAA-EC-0000000469 dt. 29th October 2018 

mailto:shrikant.d@galaxylaboratories.com


Minutes of 244th meeting of SEAC-1 (Day-1)  

Date: 28th & 30th March, 2023 

Venue: Through Video Conferencing 
 
 

44 
 

 

8 Whether the proposal is a 
violation case (yes/no) 

No. 

9 Applicability of CRZ clearance 
(yes /no) 

No, Not Applicable. 

10 Whether General /Specific 
Conditions are applicable to the 
project (Yes/No) If yes pl. give 
details 

No, Not Applicable. 

11 Whether Scrutiny fees paid as 
per SEIAA guidelines (Yes/No); 
If yes pl give payment details 

Yes. 
Transaction ref. no: NEFT-BARBX22351750149   
Transaction Date.: 17/12/2022 
Fee amount: Rs. 150000/- 

12 Name of accredited 
Environmental Consultant & 
address along with 
Accreditation No. & Validity 

Aditya Environmental Services Pvt. Ltd. 
107/110, Hiren Light Industrial Estate, Mogul Lane, Mahim – 
west, Mumbai – 400016 
NABET Certificate No. & Issue Date: NABET/EIA/2225/RA 
0262 dated 18th October 2022 

13 Name of layout plan approving 
Authority 

Maharashtra Industrial Development Corporation (MIDC) 
Newasa 

14 Estimated cost of Project (in Rs. 
Crores) 

Rs. 40 Cr 

15 Area of project (in Sq. m.) 51201 sq. m. 
16 Whether 33% green belt is 

provided (Yes/No) 
Yes 

17 Area of Green Belt & No. of trees 
in the proposed project in Sq.m. 
(Pl. provide 2000 trees per 
hectare of green belt area) 

17238.86 sq. m 

18 Width of internal roads and 
turning radius 

Width of internal roads- 6 m, 
Turning radius- 9 m 

19 Details of proposed 
construction 

Total Plinth Area (in Sq.m) 21484.15 
No. of Buildings & its height in mtrs -- 

20 List of Raw materials & Storage Details (Pl. add on in the list if necessary) 

Sr. 
No. 

Name of Raw 
material 

Consumption 
TPA 

Maximum 
Storage Details, 

Volume m3 

Hazard 
category 
(NFPA) 

Proposed 
precautions to 

prevent accident 

H
e

a
lt

h
 

F
la

m
m

a
b

le
 

R
e

a
ct

iv
e

 

1 Methanol 5275 5 nos. of 15 2 3 0 
Safety valve, Fire 

prevention system, 
Sprinkler system 

2 Toluene 806 1 no. of 15 2 3 0 
3 LDO 2080 2 nos. of 15 1 2 0 
4 Ammonia 147 1 no. of 20 3 1 0 

 



Minutes of 244th meeting of SEAC-1 (Day-1)  

Date: 28th & 30th March, 2023 

Venue: Through Video Conferencing 
 
 

45 
 

 

21 Production Details 

No Product 
Existing as 
per CTO & 

EC, TPM 

Proposed 
add., TPM 

Total after 
expansion, 

TPM 

1 Hydrogen 250 Nm3/hr 
500 

Nm3/hr 
750 Nm3/hr 

2 Furfuraldehyde (Furfural) 10 0 10 

3 Furfuryl amine 40 0 40 

4 Cis Pinene 100 0 100 
5 Cyclohexenyl Ethyl Amine(CHEA) 10 0 10 
6 5-Chloro-4-Amino-2,1,3 Benzothidiazole 2 0 2 

7 Betaphenyl Ethyl Amine (BPEA) 20 0 20 

8 Polyallyamine Hydrochloride (PAAH) 3 0 3 

9 
2, 5-DICHLORO-4-(1, 1, 2, 3, 3, 3-HEXA 

FLUOROPROPOXY)-PHENYL AMINE (SC-0603) 
46 0 46 

10 4-METHOXYCYCLOHEXANONE (SS-1602) 12.9 37.1 50 

11 

1,3-Butandiol 24 76 100 

Piperidine 40 -40 0 

N-Methyl Piperazine + 47 3 50 
1,4-Di-Methyl Piperazine 11.7 0.8 12.5 

12 Cinnamyl Alcohol 50 0 50 

13 Phenyl Propanol 20 0 20 
14 Allyl Amine 5 0 5 
15 Anethole 20 0 20 
16 Furfuryl alcohol 0 30 30 
17 Triclabendazole (Crude) 0 8.4 8.4 

18 Maltol (Furfural based) 0 20 20 

19 Ethyl Maltol (Furfural based) 0 20 20 
20 3 Methoxy butanol 0 20 20 
21 Spent acid (by product) 42.5 0 42.5 

22 Sodium hydrosulphide solution (by product) 31 15.6 46.6 

23 
Poly aluminum chloride solution (PAC) (by 

product) 
135.75 0 135.75 

 Total 595.15 @ 190.90 # 861.75 # 

@ Total considering maximum quantity of product within Sr. no. 11 as per existing Consent. 
# Total considering all products quantities in Sr. no. 11 

22 iii) Water Consumption & Effluent generation: Total Water Requirement 192 cmd (Fresh- 111 & 
Recycle- 81)  

iv)  Fresh water will be sourced from MIDC Newasa. 
 
v) Water supply permission obtained (Yes/No) & approving Authority: No 

Particulars 
Consumption (CMD) Loss (CMD) 

Effluent generation 
(CMD) 

Existi
ng 

Prop
osed 

Total 
Existi

ng 
Prop
osed 

Total 
Existi

ng 
Prop
osed 

Total 

Domestic Purpose 28 0 28 3 0 3 25 0 25 
Industrial Process  11 16 27 -8 11 3 19 5 24 
Cooling tower and 

Boiler  
89 20 109 73 4 77 16 16 32 

Green Belt 28 0 28 28 0 28 0 0 0 



Minutes of 244th meeting of SEAC-1 (Day-1)  

Date: 28th & 30th March, 2023 

Venue: Through Video Conferencing 
 
 

46 
 

 

Total  156 36 192 96 15 111 60 21 81 
 

23 Quantity of sewage generation 
(in CMD) 

Domestic Sewage: 25 cmd 

24 Details of Sewage Treatment 
and Disposal of treated sewage: 

Domestic sewage will be treated in STP and recycled for green 
belt.  

25 Detail of Effluent Generation (unit CMD) 

Particulars 
Existing Proposed Total 

Unit in CMD 
High Load effluent  19 5 24 
Low load effluent  16 16 32 

Total  60 21 81 
 

26 Whether Zero liquid Discharge 
Effluent Treatment is proposed 
(Yes/ No) 

Yes, Unit will be ZLD (Zero liquid discharge). Treated effluent 
will be recycled within site. 

27 Brief Description of Effluent 
Treatment scheme 

Trade Effluent < Collection < Neutralization < Coagulation < 
Flash mixer < Primary clarifier < Aeration tank < Secondary 
clarifier < Disinfection < PSF and ACF Treatment < Single 
stage evaporator < Recycled within Plant 

28 Qty of treated effluent proposed 
to be sent to CETP (pl. mention 
Name of CETP and its 
membership Details) 

Yes, Unit will be ZLD (Zero liquid discharge). Treated effluent 
will be recycled within site. 

29 Please mention parameters of treated effluent to be achieved as per EP Rule,1986 and or 
stipulated by the SPCB 

Parameter Inlet concentration (mg/L) Outlet concentration (mg/L) 
PH 6-8 7  

COD 4500 150 
TDS 3500 200 

 

30 Brief Note on proposed 
Rainwater harvesting scheme 
along with budget allocation: 

Rain water tank of 300 KL provided within facility. 

31 Solid Waste management 

No Waste 
Type 

UOM Existing 
Qty. 

Proposed 
add. Qty. 

Total Disposal 

1 Fly ash TPA 1850 1500 3350 sent to brick manufacturer / 
secured landfill. 

2 Spent 
corn cob 

TPA 5000 -4140 860 burnt as fuel in boiler/ Thermic 
Fluid heater. 

 



Minutes of 244th meeting of SEAC-1 (Day-1)  

Date: 28th & 30th March, 2023 

Venue: Through Video Conferencing 
 
 

47 
 

 

32 Hazardous Waste Generation & Disposal (As per HW Rule 2016) 

No Description 
Categ

ory 
UOM 

Existing 
Qty. 

Proposed 
add. Qty. 

Total 
Disposal 

1 
Chemical sludge 
from wastewater 

treatment 
35.3 TPA 30 5 35 CHWTSDF 

2 Distillation residue 20.3 TPA 238 190 428 
CHWTSDF/ Used as 

fuel in boiler 

3 
Filter/ Filter material 

which have organic 
liquid 

35.1 TPA 2 0 2 CHWTSDF 

4 
Residue and waste 

(Iron sludge) 
28.1 TPA 45 -10 35 

CHWTSDF/ 
Authorised party 

5 Spent catalyst 28.2 TPA 53 71 124 

CHWTSDF / 
Authorised 

recycler/return to 
manufacturer 

6 Spent Carbon 28.3 TPA 23 29 52 CHWTSDF 

7 
Empty/ Discarded 

containers/ Barrels/ 
Liners 

33.1 Nos/A 500 200 700 
CHWTSDF/ 

Authorised recycler 

8 Bromine solution 28.1 TPA 0 1209 1209 
Sale to authorised 

party 
 

33 Fuel Consumption 

Sr. 
No. 

Type 
of 

Fuel 

Consumption Qty 

UOM 
Used for 

(Boiler/ DG 
Set etc) 

Ash% S% 

Air pollution 
control 

equipment 
provided (Yes/ 

No) 

Existing Proposed Total 

1 LDO 1.7  4  5.7   TPD 
Thermic 

Fluid Heater 
- 1.8 

Yes, Adequate stack 
height 

2 Coal  15.24 18  33.24 TPD 
Boiler and 
Thermic 

Fluid Heater 
30 0.5 

Yes, Dust collector 
followed by Bag 

filter 

3 HSD 64 250 314 Lit/Hr DG set - - 
Yes, Adequate stack 

height 
 

34 Brief Note on Air Pollution 
Control equipment’s 

Dust collector followed by bag filter for Coal fired Boiler 
Stack height for Thermic Fluid Heater and DG set 



Minutes of 244th meeting of SEAC-1 (Day-1)  

Date: 28th & 30th March, 2023 

Venue: Through Video Conferencing 
 
 

48 
 

 

35 Stack Details (Also include process vent details) 

No Section 
Source 

pollutions 
Fuel 

quantity 
Stack 

height (m) 
Internal 
Dia. (m) 

Temp. 
(deg. C) 

 Existing 

1 
Thermopac (2 lac 

kcal/hr) PM10, SOX, 
NOX 

Coal- 240 kg/ 
day 

30 0.35 150 

2 3 TPH Boiler Coal- 15 TPD 30 0.6 150 

3 
6 lakh kcal/hr 
Thermic Fluid 

Heater 
SOX, NOX LDO- 1.7 TPD 30 0.35 150 

4 320 KVA DG set SOX, NOX 
HSD- 64 
Lit/Hr 

11 0.3 150 

5 320 KVA DG set* SOX, NOX 
HSD- 64 
Lit/Hr 

11 0.3 150 

6 Reactor Off gases - 11 0.2 
Ambient 

temp. 

7 HCl Scrubber HCl - 18 0.2 
Ambient 

temp. 

8 
Ammonia 
scrubber 

Ammonia - 18 0.2 
Ambient 

temp. 

9 H2S scrubber H2S - 18 0.2 
Ambient 

temp. 
 Proposed 

10 
15 lakh kcal/hr 
Thermic Fluid 

Heater 
SOX, NOX LDO- 4 TPD 30 0.6 150 

11 5 TPH Boiler 
PM10, SOX, 

NOX 
Coal- 18 TPD 30 0.6 150 

12 
1250 KVA DG set 

(* by replacing 
320 KVA DG set) 

SOX, NOX 
HSD- 250 

Lit/Hr 
30  150 

 

36 Energy 
a) Source of power Supply: from Maharashtra State Electricity Distribution Company Limited 

(MSEDCL) 
b) Maximum Demand (KVA): 1570 KVA 
c) whether DG sets will be provided (Yes/No):  Yes 
if yes: 

 DG set Existing Proposed 

Nos. 2 nos. 1 no. 

Capacity 320 KVA 
1250 KVA (by replacing 1 no. 

of 320 KVA DG set) 
d) Please Mention if high tension line is passing through the plot: No  
If yes, pl. give details of safety measures adopted: No 

37 Details of use of renewable energy with budget allocation 
v) Total Energy Demand: 1570 KVA 
vi) Proposed renewable energy source capacity: 30 KWp/hr 



Minutes of 244th meeting of SEAC-1 (Day-1)  

Date: 28th & 30th March, 2023 

Venue: Through Video Conferencing 
 
 

49 
 

 

vii) Proposed Budget (in Rs. Lakhs): Rs. 20 Lakhs 
viii) Timeline for implementation: Installed in existing facility  

38 Details of public hearing- Project is in notified industrial area, hence Public hearing is not 
applicable. 
iii) Place of public hearing: Not applicable 
iv) Date of public hearing: Not applicable 
Please fill following details 

Sr. 
No. 

Issue raised during 
public hearing 

Applicants plan for 
its compliance/ 
implementation 

Budget allocation 
for 

implementation 

Specific timeline of 
compliance 

Not applicable 
 

39 EMP (Please mention specific items proposed in EMP along with specific timeline for its implementation) 
Construction Phase  
 

Sr 
no 

Attribute Specific measure 
Budget in 
(Rs lakh) 

Remark 

1 
Construction 
Management 

Site preparation- 
Provision of barricading sheets, sprinkler, topsoil 
preservation, Material storage precaution 
Construction waste safe disposal 
Safe shelter for worker, Drinking water and sanitary 
facility. 
PPE for construction worker 

15 -- 

 

Operation Phase  

Sr. 
No. 

Attributes Specific measures 
Budget 
in Rs. 
lakh 

Timeline for 